Greeningthe Plant:
B Demand management
in Los Angeles

!!!\\\ PAGE 34

_TREATMENT PLANT OPERATOR

www.tpomag.com
NOVEMBER 2011

Ralph Martini

|
-J
\
L Public Works Director
Heyburn, Idaho
§ "1'., > '- >
£

HowWeDolt: x "
Polymer blending SS=

in Marengo, lil.
PAGE 32

oy
-
N -
~

-
-
-
-

. HAT IT TAKES FOR L/
MENT SYSTEM IN HEYBURN, IDAHO 73

-
-

)/,

Ll
prenticeshipSyys
in'Wisconsin

PAGE 42

Operayor/ap




OVIVO

Bringing water to life

‘The Carrousel”® System - UNR® Series

Whether you are designing a new plant or planning upgrades to one of the 700 existing EWT™
(Eimco Water Technologies) Carrousel® Systems, the UNR® Series provides you with:

>Improved Efficiency With Power Savings of 10 to 50%
[...]
It’s a career that confers a recognized title on par with other
professions and includes a defined and builtin career track.
In this respect alone, apprenticeship is a significant step . . . . .
e While other companies are sending jobs outside the U.S., Keller
It’s hard in this context to resist making a plug for my America continues to increase manufacturing capabilities here
home state. W dscansin has been a lcider in developing regiss at home. All Keller products incorporate technologies true to
tered apprenticeship programs. With the passage of its
apprenticeship law in June 1911, Wisconsin became the first our Swiss heritage, all to provide the best value in level and
state in the U.S. to have a regulated apprenticeship program. pressure measurement.
The Bureau of Apprenticeship Standards last June celebrated
the program’s 100-year anniversary.
It does appear that where wastewater treatment is con-
cerned, Wisconsin is once again blazing a good trail. tpa

It's your magazine. KELLERAMERICA

Tell your story.

A e ook QA EER7 aal L
WWW.KELLERAMERICA.COM S-003/ SALES @KELLERAMERICA.COM

Send your ideas to editor@tpomag.com or call 877/953-3301

tpomag.com November2011 O



Moyno® 2000 HS System

Moves a higher percentage of solids
longer distances than any other PC pump

» Lower Your Capital Investment and minimize maintenance costs

* Twin Screw Feeder (TSF) — most efficient feed system, self-cleaning,
no extended augers needed

« VFD Control for both pump and TSF - fewer energy
losses, lower horsepower needed, lower noise

* Closed Piping System — controls odor

* G4 Pump with Ultra-Drive® — non-pulsating flow
equals lower operating pressures, shortest dewatered
sludge handling PC pump on the market

 (Optional) Slip Injection System — further reduces discharge
pressure by 3 or 4 times

o Just 1/2 the Cost of hydraulically driven piston
pump systems!

1-877-4UMOYNO @OmMoynNo

www.moyno.com Always the Right Solution™

’\mlA—;_a w )

[ -

TITAN MEM-BOX™ Inserts Excellent Effluent Quality
Directly into ExiSting Basins inciudes Phosphorus Removal

Doubles Plant Flow Capacity Cost-Effective Retrofit
without Increasing Footprint Approach for Aging Plants

[ cALL 913.888.5201 |

RETROFIT Solutions by S&L After Market\] Smith & Loveless Inc.

Above all others.™

VISIT SmithandLoveless.com |

1O TREAIMENT PLANT OPERATOR



FLEXIBILITY IS ONLY ONE ADVANTAGE OF OUR CLOSED LOOP
REACTOR PROCESS

We have more than 45 years of experience in oxidation ditch technology and more than 2000 installations. Lakeside’s CLR
process offers a variety of wastewater treatment options, including several operational modes, nitrogen and phosphorus removal, and an
adaptable configuration, providing maximum flexibility with consistently high quality effluent. The CLR process is simple to operate and
can be configured in several shapes, including the conventional racetrack, folded U-shape or concentric multichannel designs. Lakeside’s
staff delivers full service from initial concept through construction to plant operation. The result: reliable results with minimal operator
attention and maintenance. When performance counts, count on the industry leader for more than 80 years!

~“S=LAKESIDE

—
; EQUIPMENT CORPORATION

Speak to one of our experts at 630.837.5640, Water Purification Since 1928
email us at sales@lakeside-equipment.com,

or visit www.lakeside-equipment.com for

more product information.

CLR Process Components

Magna Rotors

Velocity Control Baffles
Rotor Covers

Level Control Weirs

E.A. Aerotor
Process Monitoring and
Control Systems



A UNIQUE PROCESS AND AN EXCEPTIONAL STAFF MAKE SURE THE TOWN OF VERNON
TREATMENT PLANT SENDS EXCELLENT-QUALITY WATER INTO TROUT HABITAT DOWNRIVER

By Jim Force

12 TREAIMENT PLANT OPERATOR

The Vernon plant’s PACT aeration
tanks, in the foreground, use EDI tubu-
lar membrane diffusers with a Dresser
Roots aeration control system. Air is
provided by three 400 hp 6,000 scfm
Roots blowers. Immediately behind
the aeration tanks are three of the five
Siemens-Envirex circular clarifiers.
(Photography by Steve Laschever)




THESE DAYS, ARNIE BEVINS IS EVEN MORE FOCUSED
on ensuring the future well-being of the treatment works and its staff than on
making the monthly permit at his Town of Vernon (Conn.) Water Pollution
Control Facility.

He makes sure that extensive Standard Operating Procedures are up to
date and readily available, and that new people are brought on board and
trained on the innovative and complex processes that make Vernon unique
among treatment plants in New England and across the United States. Fur-
thermore, the Vernon staff has been “hands-on” throughout the many
improvements and upgrades to the plant.

“We were the first full-scale powdered activated carbon treatment and
wet-air carbon regeneration system on planet earth,” says Bevins, assistant
director of the Vernon utility and superintendent of the plant. “A lot of us
grew up with this plant and the pro-
cess. We want to make sure we leave
it in good hands.”

It's in good hands now, dis-
charging pristine effluent to the
Hockanum River, which includes a
state-designated wild trout manage-
ment area not far downstream.

The operational excellence,
budget controls, customer satisfac-
tion and employee retention exhib-
ited by Bevins and his staff recently
earned the Vernon utility the New
England Water Environment Associ-
ation’s outstanding wastewater util-
ity award earlier this year. “There
were six finalists,” says Bevins. “It’s
great to be recognized.”

HOW IT WORKS

While Bevins is known for his
wry sense of humor, he wasn't kid-
ding about his plant being the first
of a kind. The facility serves the
towns of Vernon, Ellington, Tolland
and small parts of South Windsor

BUILT:

POPULATION SERVED: 66,000
TREATMENT LEVEL:  Tertiary
FLOW:

RECEIVING WATER:
BIOSOLIDS:

STAFF: 20
ANNUAL BUDGET:
WEBSITE:

GPS COORDINATES:

Town of Vernon (Conn.) Water
Pollution Control Facility

1970s; upgrades 1995 and 2008

7 mgd design, 4 mgd average

TREATMENT PROCESS: Powdered activated carbon treatment (PACT);
gravity sand filtration

Hockanum River
Incinerated off-site

$5.5 million (operations)
www.vernon-ct.gov

Latitude: 41°51'50.87"N;
Longitude: 72°29'6.08"W

Arnie Bevins, assistant director and superintendent, Town of Vernon Water
Pollution Control Facility.

and Manchester, taking in wastewater from 122 miles of sewers and seven
pump stations.

At its heart is a powdered activated carbon treatment (PACT) system from
Siemens Water Technologies — Zimpro that incorporates powdered activated
carbon with biomass in the aeration basin to achieve biophysical treatment.

The process removes color and
nutrients and produces near-drink-
ing-water-quality effluent. Pow-
dered carbon, with substantially
more surface area than granular
carbon, adsorbs pollutants and acts
as a site for the microorganisms
to enhance their uptake. Vernon
operates the aeration basins at
about 12,000 mg/l mixed liquor sus-
pended solids, and the return acti-
vated sludge content ranges from
20,000 mg/l mlss to 25,000 mg/l
mlss.

*

The Zimpro wetair regenera-
tion system recovers the carbon
and essentially eliminates the need
for secondary sludge removal,
reducing costs by about $400,000 a
year. Recovered carbon is recycled
to the aeration basins through a

tpomag.com November2011 13



Town of Vernon Water Pollution Control Facility
PERMIT AND PERFORMANCE

INFLUENT EFFLUENT PERMIT
BOD ; 330 mg/I 5 mg/l 20 mg/l
TSS 369 mg/l 9 mg/l 20 mg/l
0.14 mg/I
Phosphorus N/A N/A (proposed)
Ammonia | 25.8 mg/l 0.17 mg/l Seasonal

Operator Steve Dombek checks the Siemens-Zimpro PACT regeneration system.
To the left is a control panel for a Vapor Power Modulatic steam generator. The
tall, cylindrical tube is the reactor vessel and the rectangular structures on the
right are the heat exchangers for the carbon regeneration process.

metering system. Makeup carbon is stored in a carbon silo and added as
needed.

Installed in 1979, the PACT process was the first of a number of similar
systems that have been used to treat municipal wastewater as well as indus-
trial wastes and landfill leachate over the past 30 years.

TO THE RIVER

Ahead of the PACT system, a 10,000-square-foot building houses the pre-
liminary treatment system, which includes a coarse screen followed by auto-
matic fine screens (FMC Technologies), and a Waste Tech (A Division of

“Our lab people do the bulk of the sampling and analysis, with the exception
of metals. They handle all of our process control testing. We have good
consistency in our data. Our staff represents a real value to us.”

ARNIE BEVINS

Kusters Zima) and Jones & Attwood (Ovivo) Jeta cyclonic grit removal cham-
ber. Removed solids are classified, washed, and compacted before being
landfilled. The equipment is enclosed because the plant is next door to a
large apartment complex. A 25,000 scfm scrubber (Xerxes and Heil Process
Equipment) collects and treats odorous air.

The wastewater is then lifted by screw pumps (Siemens — CPC) to the pri-
mary clarifiers, and the overflow moves on to the PACT system. Effluent from
the secondary clarifiers (Siemens — Envirex) passes through four Leopold
(ITT Water & Wastewater) dual-media sand filters and is chlorinated-dechlo-
rinated (Pulsafeeder) during warm months.

Effluent is aerated year-round to maintain a dissolved oxygen level of 7
mg/l. “Based upon Department of Environmental Protection calculations,

Lab analyst Michelle
Sonski uses a Hach
multiparameter meter
to measure pH and
dissolved oxygen.

about 85 percent of the river’s low below our plant is treated effluent,” says
Bevins. That and the downstream trout habitat explain the plant’s strict efflu-
ent requirements.

Primary sludge is thickened in a pair of 35-foot-diameter thickeners
(AMWELL), then trucked to an off-site merchant incinerator. About half a
million gallons of primary sludge is handled that way each year.

The regeneration process uses heat and pressure generated by Ingersoll
Rand compressors and Zimpro high-pressure pumps to oxidize secondary
solids amassed on the carbon and produce a reusable carbon and a small
amount of ash, which is periodically blown down and landfilled with the
plant’s grit and debris.

KEEPING CONTROL

A 2,700-point PLC-based SCADA system (GE Intelligent Platform fed by
28 Allen-Bradley PLCs from Rockwell Automation) provides automatic con-
trol of the entire plant operation. The treatment process also handles out-
side high-strength wastes that haulers bring to the plant under a state waste
acceptance permit. “This is wastewater that’s difficult to treat in conven-
tional systems,” says Bevins. “We have 10,000 to 15,000 gallons a month. It
more than pays for itself, plus we know where this stuff is going.”

The plant also maintains its own
laboratory, and Bevins credits his lab
staff with accurate sampling and anal-
ysis. “Our lab people do the bulk of
the sampling and analysis, with the
exception of metals,” he says. “They
handle all of our process control test-
ing. We have good consistency in our
data. Our staff represents a real value to us. They know in an instant when
something is not right.”

Operations funding comes from an Enterprise Fund administered by the
Vernon Water Pollution Control Authority, matching rates to expenses. Bev-
ins likes that approach, because “It takes the politics out of it. We bill against
water consumption.” He says the rates are “normal” for his area at about
$5.60 per thousand gallons.

MAKING THINGS BETTER

As with all newer processes, the treatment train at Vernon has under-
gone a number of modifications and improvements in the 30-plus years since
its initial operation, with substantial help from the plant’s 20 employees.

T4 TREAIMENT PLANT OPERATOR

(continued)



@ TURBO Aerator. £ |
High-Output Aeration, Using Less Energy. & g Buildings available g

“"')/,, B gl upto300'wide.

Utilizing advanced technology, = : il =i Low in cost per
our new TURBO aerators [ G = i squarefoot.
provide high-capacity water

movement with low-hp motors,

resulting in maximum aeration

and reduced energy costs.

Effective in extreme conditions.

Call for complete details. 888-813-3680 - www.alrmasteraerator.com

Natural daytime
lighting.

Easy to relocate.
Expandable.

o

Trailer Mounted , ,
Sludge Mate” Ji

f ,'
]

® ® Flo Trend®Systems
Tipping Stand Sludge Mate Poly-Mate 707 Lehman St
Houston, TX 77018

aging drying beds. Quit hauling water for disposal just because 1-2% are solids. Don’t even consider 800.762.9893
complicated expensive and hard to maintain mechanical dewatering devices. 713.699.0152

Fax: 713.699.8054
conditions sludge through addition of polymer and the Sludge Mate® dewaters the flocculated sludge. sales@flotrend.com

From coast to coast the most economical and simple way to dewater municipal sludge. Do away with

The Sludge Mate” together with the Poly-Mate” form a dynamic duo of dewatering. The Poly-Mate”

tpomag.com Novemher2011 15




The Vernon plant team includes, from left, back row, Ron DaRos, mechanic;
Peter Dureiko, collection system foreman; Gary Watkins, operator Il ; Steven
Boske, lab manager; Nicole Margelony, administrative assistant; Gary DeR-
obertis, mechanic; Steve Dombek, operator Il; Arnie Bevins, assistant direc-
tor and plant superintendent; and Dan Stachowiak, plant foreman. Front row,
Tim Foley, plant foreman; Tony Manfre, operator |; Mike Manfre, operator |;
Michelle Sonski, lab analyst; D.J. Lapacchino, operator |; David Ignatowicz,
director of the Vernon Water Pollution Control Department.

“All the other PACT systems out there use coarse-bubble diffusers in the
aeration basin,” says Bevins. “We were spending about half our yearly energy
budget on the aeration system.”

To reduce costs, Vernon investigated fine-bubble diffusers with auto-
mated controls and decided on Environmental Dynamics International fine-
bubble tubular membrane diffusers with controls from Dresser Roots.

“Tom Jenkins is their main controls guy, and he helped us implement
three zones in the aeration tanks,” says Bevins. “The header in each zone was
upgraded with an automatic control valve and airflow meter.” The system
automatically moves air around based on both DO levels and mixing air
requirements, and reduces air when it’s not needed. “The control system
alone is saving us $50,000 a year,” says Bevins.

The diffusers also save energy and money, since Connecticut Power and
Light has a program that reimburses customers for 50 percent of the cost of
energy-saving projects. “That was a big deal for us because they paid us
$365,000 based on our project cost (for new diffusers and controls) of
$730,000,” says Bevins. “As a result we trimmed our overall energy expense
by about $200,000 per year.”

In addition, fine-bubble aeration has reduced turbidity to negligible lev-
els. “We always had some turbidity here, but two days after going to fine-bub-
ble, our turbidity dropped to as low as 0.5 NTU,” Bevins reports.

Foaming was another challenge. A 1992 design included a chlorinated
spray system to beat down foam, but after analyzing the process dynamics
relative to the plant’s nitrification requirement, the Vernon crew put more

BEST IN NEW ENGLAND

Town of Vernon utility director David Ignatowicz and assistant
director Arnie Bevins are rightfully proud of the award the utility
received recently from the New England Water Environment
Association.

NEWEA named Vernon the wastewater utility of the year for
2010, honoring the performance and management of the water
pollution control facility as well as excellence throughout utility
operations. The award annually recognizes a regional utility for
outstanding performance, maintenance and management based
on areview of 18 criteria.

“The Vernon Facility, an operationally sophisticated water
pollution control facility, had positive ratings on all points
including progress on short- and long-term strategic goals, and
demonstrated operational and performance excellence, customer
[...]
other demand response programs that have been used more often,”
Riley says.

The rarity of such events makes enrollment attractive for busi-
nesses that can reduce load without too much impact on operations.

The San Jose Creek Water Reclamation Plant is one of 11 wastewater
treatment plants in the Sanitation Districts of Los Angeles County. It
earns money every year by agreeing to reduce its electrical use during
times of high demand on the utility grid.

34 TREATMENT PLANT OPERATOR



The programs offer a monthly incentive, either through discounted
rates or direct payments, and may include further discounts or pay-
ments when customers reduce their use. Load curtailments usually
last about two hours, according to Riley, and Constellation’s program
restricts them to four hours per event.
1 HALI

If the Demand Response Program is activated, the plant is noti-
fied by an automated dialing and email system at Constellation
Energy. Plant personnel then take manual steps to reduce the load.
Riley says other customers may curtail their loads automatically.

“Since we're able to bypass some of our
flow, we can turn down our influent pumps
during curtailments. That allows us to turn
off one of our large 900 hp air compressors,
which is one of the largest types of
equipment in the plant. That alone saves

more than 600 kilowatts.”
BOB SHIMOKOCHI

Load control may not be an option for some wastewater treat-
ment plants. San Jose Creek has more flexibility than most because it
can bypass part of its flow through the sewer system to another treat-
ment plant about 25 miles away in Carson. It takes at least eight hours
for the wastewater to get to Carson, so that plant has ample time to
prepare for the added flow.

“Since we're able to bypass some of our flow, we can turn down
our influent pumps during curtailments,” says Bob Shimokochi,
operations superintendent. “That allows us to turn off one of our
large 900 hp air compressors, which is one of the largest types of
equipment in the plant. That alone saves more than 600 kilowatts.
Other pumps and motors in the plant might automatically shut off
due to the lower flow — the same thing that happens as flows fluctu-
ate during the day — but that’s not guaranteed.”

It doesn't take long for operators to take the actions. The influent
pump is controlled from the control room. An operator does have to
go to the air compressor to shut it off. Once the load curtailment
ends, the operator turns the compressor back on, and the influent
pump is returned to normal. If wastewater flows happen to be low at
the time, operators may elect to leave those devices off until flows
increase.

| S1 l J IDE

Wastewater plants are potential candidates for load control
because their peak demand times don’t usually coincide with peak
demand on the electrical grid. That is the case at the San Jose Creek
plant. “Our peak load is during the morning after people shower and
get ready for work, about 9 a.m. to 11 a.m.,” says Schmidt. “It would
be difficult to shut down the compressor during our peak.”

Typically, electrical demand peaks from mid-afternoon to early
evening. In Constellation’s case, its load curtailment program
requires curtailments to begin no earlier than 11 a.m. San Jose
Creek’s agreement restricts load reduction to after 2 p.m. “Typically,”
says Riley, “it’s going to happen after 2 o'clock anyway.”

Constellation’s program requires that curtailments end by 7 p.m.
and that’s before the plant’s evening peak, which runs from about 8
to 11 p.m. Other wastewater plants may have different peak times,
depending on how far they are from their customer base.

THE LANGUAGE OF

If demand for electricity outstrips a utility’s supply, consequences
can be severe. The electrical grid could collapse and cause a blackout
lasting for several hours. Utilities that are running short of power can
initiate rolling blackouts — planned outages that rotate through
certain areas.

Power shortages can also cause brownouts — temporary voltage
reductions that can damage motors, computers and other equipment
or cause them to operate erratically.

Constellation Energy’s Demand Response Program and others like
it are designed to reduce demand at peak times to make sure there is
always enough energy to prevent blackouts and brownouts. They nor-
mally give power users a lower monthly rate or incentive paymentin

exchange for curtailing a certain amount of load when needed.
Such programs are often called interruptible rates because they

give the utility the authority to interrupt the power supply in exchange

for lower rates. Utilities may use other terms for such programs,
including load curtailment, load shedding, capacity assurance, load
management, or something similar.

Some utilities may also offer capacity programs in which they pay
for the right to use a customer’s backup power sources, such as emer-

gency diesel generators, during times of high demand. Plants with
flow equalization capabilities that can delay processing wastewater

may be able to enroll in “time of use” programs that offer lower rates
during utilities” off-peak hours. Contact your local utility or wholesale

provider for information about programs that apply to your needs.

HOW I'l ORI

Under the Demand Response Program, Constellation makes a
monthly payment to San Jose Creek, plus an additional amount
based on how much the plant reduces its load if the program is acti-
vated. Usually, a customer designates monthly how much power it
will save when called upon. San Jose Creek has agreed to reduce its
load by 500 kW in most months. That amount doesn’t create much
risk for the plant, which has a peak electrical load of 7 MW.

Constellation pays about $35,000 a year to San Jose Creek. While
only about 1 percent of the plant’s annual electricity bill, it is still a
revenue stream that also helps ensure an adequate supply of electric-
ity for the entire community.

Schmidt says the plant could enroll in other programs, but Con-
stellation’s Demand Response Program provides the flexibility the
plant needs to make sure it can adequately treat its wastewater. “Our
contract is set up so that if we're not able to respond, we don't receive
any penalties,” he says. “We may not be able to respond if there is
some unforeseen event going on in the plant or our flows are high.”

Riley says the lack of penalty is unusual, but Constellation recog-
nizes the special circumstance at San Jose Creek. Other customers
may have their own special situations, so Constellation negotiates
individual contracts with each customer. “Compliance has been
good,” says Riley.

Such programs at California utilities and wholesalers have pre-
vented brownouts or blackouts in California over the last several

years. tpa

tpomag.com November 2011

35



M-Ovas®

Grinder to protect your investments

® Protects downstream pumps and piping
= Flows up to 1,300 gpm

= Maintenance in place design

= Low energy demand at high low rates
® Quick and easy access to cutting unit
® Integral stone trap

= Choice of cutter plate designs

NETZSCH, the world market leader with

60 years of experience and over 500,000
progressing cavity pump installations worldwide. With sales, production
and service on 6 continents ensuring customer support to provide

NETZSCH Pumps & Systems — Solutions you can trust=

NETZSCH

Learn more. NETZSCH Pumps North America, LLC
Tel: 610-363-8010
email: MOVAS@netzsch.com
www.netzschusa.com/ads

INFILCO

Infilco Degremont, Inc.
8007 Discovery Drive, Richmond, Virginia 23229
Tel.: (B00) 446-1150 « www.infilcodegremontcom

36 TREATMENT PLANT OPERATOR

By Briana Jones

ven though the City of Fort
EMyers (Fla.) Central Advanced Wastewater Facility is in a well-devel-
oped area, several alligators have shown up over the years. This 8-foot
gator was one of those guests on the grounds.

The alligator spent weeks in and around the stormwater catch basins and
retention pond. “He would hiss and make a fuss when you got too close.
Eventually he went away on his own,” says plant superintendent Kevin Wag-
ner. In addition to alligators, “We've had regular visits from hawks and wad-
ing birds of all types. Recently a bald eagle hung around for a few days.”

It sounds as if the plant is not missing out on any of nature’s beauty ...
or beasts. tpo

TPO invites you to show us the wild creatures that visit your plant property.
Mammals, birds, reptiles, amphibians — send a picture or two and a brief
description of when and where the visitor appeared to editor@tpomag.com.

seautiful cond. 70K orig. | 8eautiful cond. 70K orig.

I’ltdli?:'t mi. $10,500. More in sto%k! mi. $10,500. More in stogk! sgﬁ’gg
1834 BEL
" FILL SELL =
orig, St : Roadst
?tee ; a job opening used equipment i
i PDL
sed ANNOUNCE OBTAIN $16:97
W contracted services offered a position wanted 888.8C
in Auton’
wsr.|  BID OUT FIND Full y
eﬁg an upcoming job what you're looking for! ‘iv\g_»,{
wrts : : : :

36k, | Reach 72,000 dedicated professionals each month in TPO! e
95 | www.tpomag.com/order/classified/ suve?
= | CONVERT.24]r, bIR/BIK Tt | CONVERT: 20k, bik/Blk hi |1



We gave blower technology an energy efficient twist!

\ R\ year element warranty

\$ \ no need to pay more for this technology

\24/7\ support
00/\ average energy savings
ISO
8573-1 settlng a new standard in air purity
v/
-
Call Us: 866-472-1013
=71 Log On: www_efficiencyblowers.com
—_—S
Sustainable Productivity —_—

© Copyright 2011 Atlas Copco Compressors LLC. All rights reserved.



v‘; oT

VAL I

Increasing hydraulic capacity

The traveling bridge sand filters at the 80 mgd Donald C. Tillman Water Reclamation Plant
in Van Nuys, Calif., had mechanical, structural, and performance degradation. Operators used
chemicals and shock chlorination to maintain filter performance.

The plant retrofitted the sand filters with eight AquaDiamond filters from Aqua-
Aerobic Systems. The units combine traveling bridge and cloth media filtration to achieve
three times the flow capacity in the same footprint. Diamond laterals on the bed of the units
are covered with 10 micron OptiFiber PES-13 cloth filtration media to handle 125 to 24 mgd.
The filters run without continuous backwashing.

RESULT

The filters increased hydraulic capacity by 240 percent and produced reuse-quality effluent. Performance data includes effluent turbidity of 05 to
1.4 NTU and effluent TSS less than 2.0 mg/l. 815/654-2501; www.aqua-aerobic.com.

Core pneumatic-mixing technology

Submersible mechanical mixers rated at 15 hp stressed the operating budget of the 70 mgd
(design) Mauldin Road Wastewater Treatment Plant in Greenville, S.C.

Renewable Water Resources (ReWa), a special purpose district, operates the Mauldin bio-
logical nutrient removal facility. Its engineers selected a 5 hp BiolMlix compressed pneu-
matic large-bubble mixing system from EnviroMix and installed it in an anoxic cell
opposite a mechanical mixer in a parallel treatment train.

An air compressor fires short bursts of large bubbles through nozzles attached to the bot-
tom of the process tank to agitate the mixed liquor without supplying significant oxygen. Components are housed in NEMA 4X enclosures or are non-clog-
ging and self-cleaning within the tank. One compressor can mix more than 20 tanks. Programmable logic controllers in the control unit enable operators
to optimize mixing to reduce air and power consumption.

RESULT

A study showed average effluent nitrate concentration for the gas-mixing system at 2.19 mg/l versus 2.39 mg/l for the mechanical mixer. Test data
for TSS, DO, ORP and orthophosphate found no difference between the technologies. The gas system performs the same mixing function as the
mechanical mixer with one-third the energy. 843/573-7510; www.enviro-mix.com.

Effective grit removal

The Soledad (Calif)) Wastewater Plant had aerated ponds, secondary ponds, and a polishing pond. An upgrade
and expansion from 3.1 to 55 mgd included headworks, tertiary treatment, and residuals treatment. Plant solids
would flow to stabilization basins for thickening, then to a screw press before the drying beds. Removing grit at the
headworks was crucial.

Erin Brosnan, P.E., from Black & Veatch, specified the MectanV variable-angle grit removal system from John Meunier Inc., a subsidiary
of Veolia Water Solutions & Technologies. Similar to a centrifuge, the circular chamber uses inflow velocity to swirl water, allowing heavier materials to col-
lect in a well. A pump or airlift transfers grit to the clarifiers. The low-maintenance, compact unit operates with low head loss and is energy efficient.

RESULT

Field tests showed that the system removed more grit for each grit size analyzed than specifications required, especially in the finer particle size.
888/638-6437; www.johnmeunier.com.

38 TREAIMENT PLANT OPERATOR



Total treatment system

Problem i3 ==

IOV

The Decatur (Ark.)) Wastewater Treatment Plant could not meet total nitrogen and phosphorous lim-
its with its activated sludge process, and high-strength wastewater from a poultry processor caused
organic and hydraulic issues.
Solution

The city installed a three-train integrated surge anoxic mix (ISAM) unit from Fluidyne
Corp. to treat 3 mgd, remove nutrients, and minimize sludge. Wastewater enters a covered anaerobic
reactor for pretreatment and sludge thickening and destruction. Solids undergo hydrolysis to simpler sol-
uble organics that pass to the surge anoxic mix tank. Besides regulating flow, the tank’s environment
denitrifies recycled nitrates while stabilizing soluble organics.

The conditioned mixed liquor passes to the final acrobic tank for completion of BOD, nitrogen, and phosphorous removal and solids separation. A pro-
prietary system controls the pace to provide tertiary-level water quality. The automated system also monitors dissolved oxygen and adjusts power usage. Jet

aeration/mixing equipment provides high oxygen transfer and complete mixing to handle swings in organic loading,

RESULT

Effluent has less than 5 mg/l BOD and TSS, less than 8 mg/l TN, and less than 0.3 mg/l P. 319/266-9967; www.fluidynecorp.com.

Two-in-one reactor
Drahlam

FTOPRICSITI

The Yucaipa Valley (Calif)) Water District activated sludge treatment plant
struggled to handle an increase in hydraulic loading and meet a new 6 mg/1
total inorganic nitrogen limit. The District turned to Kruger engineers to

design an upgrade.

Solution

The engineers selected the AnoxKaldnes hybrid biofilm with acti-
vated sludge (Hybas) process from Kruger. They retrofitted the first
two aerobic reactors with the aeration system, K3 biofilm carrier elements, and wedge wire screens. After Hybas reactors nitrify the wastewater, a portion
of the mixed liquor suspended solids is recycled to the circular anoxic reactors for denitrification. The process uses activated sludge biomass and fixed film
in the same reactor.

RESULT

The upgrade increased the plant’s capacity from 4.5 to 8 mgd and reduced TIN levels to less than 5 mg/l. 919/677-8310; www.krugerusa.com.

Long-distance circulation technology
Problem

The 13.5 mgd Mebane Bridge treatment plant in Eden, N.C., ran 12 20-hp horizontal
brush aerators in two aeration basins to meet 30 mg/l TSS requirements. Dissolved oxygen
(DO) at 8 to 10 mg/1 was higher than necessary, but reducing aeration would affect TSS. “We
also had a mass of sludge on the bottom of the 13.5-foot-deep basins,” says superintendent
Melinda Ward. Each basin has 1.74 surface acres.

Solution
Ward then installed one SB 10000v18 solar-powered circulation unit from SolarBee in the south basin and shut off the three closest aera-
tors. “After activating the unit, solids rose to the top of the basin,” she says. “Later, we also saw better settling in the 90-foot-diameter clarifier, leading to
reduced effluent TSS.” As the numbers improved, Ward deactivated three more brush aerators.
The unit’s long-distance circulation technology creates a near-laminar flow that completely mixes the water column, transporting 10,000 gpm to the sur-
face. About 3,000 gpm rises through the intake hose; another 7,000 gpm rises around the hose. Water departs radially above and below the distribution dish,
mixing with other surface currents across the treatment area. Sulfides convert to sulfate as they pass through the oxygenated layer, preventing the escape

of odors.

RESULT

In one year, the plant’s electrical use declined by 1.7 million kWh, or 42 percent. Even with rising electric rates, the power bill decreased by $61,000
or 31 percent, providing an 11-month payback. 866/437-8076; www.solarbee.com.

(continued)
tpomag.com November 2011 39



WASTEWATER TREATMENT SYSTEMS

Nutrient recovery

Problem

Stricter regulations required the York (Pa.) Wastewater Treatment Plant to reduce phosphorus levels to 0.8 mg/l. The
biological nutrient removal facility also battled the buildup of struvite on pipes and valves, reducing flows, hurting effi-
ciency, and requiring costly maintenance. Traditional solutions for removing struvite, such as chemical dosing, were

cost-prohibitive.
Solution

The city installed the Pearl nutrient recovery process from Ostara to remove nitrogen, phosphorus, and other
nutrients. The fluidized bed reactor uses a chemical reaction to reduce the phosphorus load returning to the liquid treat-
ment train by 90 percent and the ammonia load by 20 percent. The recovered nutrient then mixes with magnesium chlo-
ride and caustic to form struvite pellets, which Ostara makes into Crystal Green slow-release commercial fertilizer, which
provides revenue for the city.

RESULT

Ostara designed, built, and financed the facility for a monthly fee, less than what the city was spending on traditional nutrient removal methods.
The plant is meeting permit limits and alleviating struvite. 604/408-6697; www.ostara.com.

Pulsating mixing
Problem

A shallow pump station in Darien, Conn., used a transducer to turn the pumps on and off and floats
to back up the transducer. Grease caps sometimes more than 12 inches thick and hard enough to stand
on fouled the equipment. Operators failed to remove it using chemicals and mechanical mixers. Pump-
ing the grease cost $1,800 per episode.

Solution

The city installed a Hydro-Pulse PHi one-valve mixer from Pulsed Hydraulics, and an air
compressor with receiver tank. The mixing technology pulses pressurized air through stainless steel
plates on the bottom of the wet well. Beach-ball-size bubble masses rise to the surface, dragging tank
contents along. The material rolls horizontally into a structural wall, or the next bubble mass forms a vir-
tual wall. Either wall sends material down to the tank bottom, where it moves sideways, sweeping up settling solids. Pulsations use minimal energy to keep
solids in suspension.

RESULT

The control system pulses the well once every minute, preventing the formation of grease caps. 800/641-1726; www.phiwater.com.

Aeration lagoon process

B o) = G
OIS

The three-cell aerated lagoon at the 792,000 gpd (design) Fayette (Mo.)
Wastewater Treatment Facility could not meet new effluent ammonia permit

limits of less than 4 mg/| in winter and 2 mg/l in summer.

Solution

The city selected the LemTec biological treatment process from
Lemna Technologies. The system uses hydraulic baffles to divide the
lagoon into four treatment cells to reduce short-circuiting. The cells are fol-
lowed by an anaerobic settling zone and polishing reactor. A modular insu-
lated cover over the lagoon enhances system kinetics, retains heat, controls odors, promotes solids digestion, and prevents algae growth. To meet permit
requirements, the reactor provides tertiary treatment using fixed media for submerged attached-growth bacteria.

RESULT

During the past two winters, effluent levels were less than 10 mg/l BOD and TSS and less than 1 mg/l ammonia. 612/253-2000; www.lemna
technologies.com.

40  TREATMENT PLANT OPERATOR



Dual regenerative blowers

The three-cell, 6-foot-deep treatment lagoon at Concordia, Mo., struggled to meet 45 mg/l